Enclosure Base
(KY Spec A)

pot /
& 16
22
15
REF  PART QTY PART REF  PART QTyY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 405-4306 1 Insulation, Exhaust 16 541-0540 3 Screw, Isolator Mounting

2 402-0640 3 Isolator, Mounting (Includes Washer)

3 331-0041 1 Nut, Lock 17  402-0641 3 Isolator, Snubber

4 405-4305-01 1 Base, Enclosure 18 816-0101 1 Bolt, Carriage

5 868-0002 2 Nut, Hex (5/16-24) (5/16-18 x 1-1/4")

6 Washer, Spring Lock (5/16") 19 155-2677-01 1 Gasket, Resonator
850-0045 2 60 Hz 20 155-2675 1 Adapter, Resonator
850-0045 4 50 Hz 21 155-2715 1 Clamp, Exhaust (1-3/4")

7 823-1002-01 9 Screw, Torx Pan Head 22 Elbow, Exhaust

(M6 x 1 x 12mm) 155-2676 1 45° Angle

8 307-2586 1 Relay, Start Solenoid (K1) 155-2682 1 90° Angle

9 319-1279-01 1 Bracket, Control 23 800-0730 1 Screw, Cap — Hex Head
10 300-4155 1 Board, PC (5116-18x 1"

11 332-0942 2 Tie, Cable 24 405-4755-02 1 Edging, Base Pan (1675mm)
12 508-0315 1 Grommet, Enclosure Base 25 508-1083-01 1 Edging, Base Pan (683mm))
13 331-0521 1 Elbow, Conduit 26 526-0029 3 Washer
14 856-0008 4 Washer, EIT Lock (5/167)
15 862-0015 2 Nut, Hex (5/16-18

42 KY/ KYD



“Blank Page”

43 KY/ KYD



Enclosure Base
(KY Spec B-P)

44 KY/ KYD



REF
NO.

1
2
3

10
1

12

13

14

15

16

PART QTyY

NO. USED
405-5811-02
508-0315 1
823-1002-03 14
331-0539-02 1
331-0115 1
331-0255 1
508-0208 1
331-0545 1
402-0686-02 4
856-0008 4
862-0015 2
526-0014 B
815-0842-05 4
815-0874-01 4
815-0842-05 4
815-0874-01 4
402-0641 2
526-0032 2
541-0540 2
815-0785 2

Enclosure Base
(KY Spec B - P)

PART
DESCRIPTION

Base, Enclosure
Grommet, Enclosure Base
Screw, Pan Head Torx
Machine (M6 x 1 x 10mm)
Clamp, Conduit (Not Included
With Spec 11580 or 11320)
Connector, Straight (1/2" Pipe
Thread) (Spec 11580)
Conduit (1/2" x 36")
(Spec 11580)
Bushing
Snap (Begin Spec F Except
Spec 11580 G & H)
Armor (Spec 11580 G
& H only)
Tube, Spacer (Gasoline
Spec B-D; LP Spec B, C)
Washer, EIT Lock (5/16")
Nut, Hex (5/16-18)
Washer, Flat (7/16") (Gasoline
Spec B-D; LP Spec B, C)
Screw, Hex Head Thread
Forming (M10 x 1.5 x 70mm)
Gasoline
Spec B-D (Hex Head)
Begin Spec E (Socket
Head)
LP
Spec B, C
Begin Spec D
Isolator, Snubber (Gasoline
Begin Spec E; LP Begin
Spec D)
Washer, Flat (Gasoline Spec E;
LP Spec D)
Screw, Isolator
Spec D/E-H (Includes
Washer) (Gasoline Spec E;
LP Spec D)
Begin Spec J
Cover, Drain
Gasoline

45

REF
NO.

157

18
19
20
21
22

23
24
25
26
27
28

29

30

31

32

33
34
35
36

PART
NO.

405-4964-02
102-1456-02

102-1456-02
800-0030

508-1093-01
402-0664-02
402-0664-01
327-1413

815-0943-02

319-3811-02
868-0002
850-0045
307-2586

300-4320
300-4923
319-2152-03

305-0851
305-0866
823-1002-04

508-0330
508-1091
AQ35K028

870-2054
405-4895
518-0581
332-3108

QTY

USED

1
1

S G T o A

— NN =

-— ok

— = P

PART
DESCRIPTION

Spec B-D
Begin Spec E
LP
Begin Spec D
Bolt, Carriage
(5/16-18 x 1-1/4")
Edging (2388mm)
Isolator, Engine End
Isolator, Generator End
Board, PC (Begin Spec J)
Screw, Torx Pan Head (Begin
Spec J)
Bracket, Control (Begin Spec J)
Nut, Hex (5/16-24)
Washer, Spring Lock (5/16")
Relay, Start Solenoid (K1)
Board, PC
Spec B-E
Spec F-H
Bracket, Control (Spec B-H)
Gasoline Units) (Spec B-H)
*Regulator, Voltage (VR1)
(Spec B-H) (60Hz, 120V,
Gasoline Units)
60 Hz
50 Hz
Screw, Torx Pan Head (Spec
B-H) (M6 x 14mm)
Seal, Barrier Edge
(Spec B-M)
(Spec P)
Shield, Exhaust
(Spec B-P)
Nut, Flange Lock (M6 x 1)
Insulation, Exhaust Barrier
Nut, Push-0On
Ground Terminal

* — Voltage regulator Spec J-M included on PCB

327-1413.

KY/ KYD



Enclosure Base
(KYD)

46 KY/ KYD



Enclosure Base

(KYD)
REF PART QrTy PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 508-0315 1 Grommet, Enclosure Base 12 402-0664-01 2 Isolator, Mount

2 815-0874-01 4 Screw, SKT TH Head Torx 13 800-0030 1 Screw, Hex Head

3 815-0578 10 Screw, Pan Head Torx (5/16-18 NC x 1.25)

(M6 x 1 x 12mm) 14 508-0208 1 Bushing, Snap

4 331-0539-02 1 Clamp, Conduit 15 337-3467 i Strap, Bond

5 815-0785 2 Screw, Isolated Mounting 16 327-1413 1 PCB, Control

6 402-0641 2 Isolator, Snubber 17 319-3811-02 1 Bracket, Control Mounting

7 856-0008 3 Washer, EIT Locking (5/16") 18 815-0943-02 1 Screw, Hex Washer Head

8 862-0015 1 Nut, Hex (5/16-18 UNC) Thread Forming (1/4-20 x .5")

9 405-7661 1 Shield, Exhaust Insulation 19 868-0002 2 Nut, Hex Jam (5/16-24UNC)
10 508-0333 4 Edging 20 850-0045 2 Washer, Split Locking (5/16")
11 402-0664-02 2 Isolator, Mount 21 307-2586 1 Relay, Start Solenoid

47 KY/ KYD



Generator Enclosure
(KY Spec A)

3 6
REF PART QTyY PART REF PART QTyY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 1 Cover Assy, Enclosure Latches, Insulation, Label,
(Includes Parts Marked *) Gasket and Washers)
2 518-0623 6  *Clip, Christmas Tree 9 406-0779 2 Latch Assy, Service Panel
3 508-0315 1 *Grommet, Remote (Later Spec A)
4 405-4308 1 *Insulation, Inlet 10 870-2198 2 Nut, Hex (M22 x 1.5)
5 526-0394 6  *Washer, Flat (Special)
6 823-0010-01 5 Screw, Shoulder Torx .
(M6 x 14mm) * - Parts Included in Enclosure Cover.
7 405-4307-02 A1 Insulation, Upper Exhaust Baffle
8 405-6384-01 1 *Panel, Service (Includes

48 KY/ KYD



“Blank Page”

49 KY/ KYD



Generator Enclosure

(KY Begin Spec B and KYD)

KY/ KYD

50




REF
NO.

O o~

10
11

PART
NO.

541-0556-01

405-6383-01
405-7552

508-0315
508-1116
818-0226-02

405-4894
405-7662
518-0581

405-6384-01
405-6384-02
405-6384-03
405-6384-01
526-0394
405-4311-01

870-2198
406-0779

98-6806

QTy
USED

1

—

—

—y e

n M

q

Generator Enclosure
(KY Begin Spec B and KYD)

PART
DESCRIPTION

Kit, Enclosure Cover Includes
(KY Enclosure Cover Assy.)
Cover Assy, Enclosure
(Includes Parts Marked *)
KY
KYD
*Grommet
KY Spec B-E
KY Begin Spec F and KYD
*Rivet
*Insulation, Cover
KY Begin Spec B
KYD
*Nut, Push-0n
*Panel Assy, Service Onan
(Includes Parts Marked +)
Onan Green
Onan Marine White
Onan Camp Power Grn
+Insulation, Door
+Washer, Flat (Special)
+Gasket, Service Panel
(250mm)
+Nut, Hex (M22 x 1.5)
+Latch Assy, Service Panel
(Includes Pawl and Latch)
Label, Charger

51

REF
NO.

13

14

15

16

17

18

19

20

21

22

PART QTy

NO. USED
870-2062 4
856-0003 1
332-3292 1
800-2012 2
526-0009 3
405-4967-03 1
305-0784 1
405-4966 1
823-1002-01 3
823-0010-01 4

PART
DESCRIPTION

Nut, Lock (M5 x .8) (50Hz,
100V-60Hz)

Washer, EIT (#10) (50Hz,
100V-60Hz)

Terminal, Spade (50Hz,
100V-60Hz

Screw, Hex Head Cap
(M5 x .8 x 30mm) (50 Hz,
100V-60Hz)

Washer, Flat (M5) (50 Hz,
100V-60Hz)

Bracket, Inlet Insulation
(60 Hz) (Spec B-H)

Charger, Battery (50 Hz,
100V-60Hz)

Insulation, Inlet (60 Hz)
(Spec B-H)
Screw, Torx Pan Head
(M6 x 1 x 12mm) (60 Hz)
(Spec B-H)

Screw, Torx Shoulder (M6)

* — Included in Enclosure Cover Assy.
+ — Included in Service Panel Assy.

KY/ KYD



Underfloor Mounting Kit
(KY Begin Spec B)

REF PART QTY PART REF PART QTy PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
A030X652 1 Kit, Underfloor Mounting 6 526-0174 12 Washer, Flat (3/8" Hardened)
1 403-3672 2 Panel, Underfloor 7 403-3669-02 2 Rail, Underfloor
2 821-0014 4 Screw, Hex Head Lock Flange 8 800-0026 6 Screw, Hex Head Cap
(5/16-18 x .5") (5/16-18 x .75")
3 403-3396-02 1 Panel, Back 9 526-0122 6 Washer, Flat (5/16" Hardened)
4 508-0315 1 Grommet, Remote 10 870-0513-02 4 Nut, Hex Flange Lock (5/16-1)
5 800-0048 8 Screw, Hex Head Cap
(3/8-16 x .75")

52 KY/ KYD



REF
NO.

o) JS I N o I \& e

PART
NO.

541-0938
403-5135-02
403-3672
526-0174
403-5136-02
526-0122
800-0026

QTy
USED

O N RS S

Underfloor Mounting Kit

b~

PART
DESCRIPTION

Kit, Mounting (Underfloor)

Rail, Mounting

Panel, Under Floor

Washer, Flat

Mount, Generator

Washer, Flat (5/16")

Screw, Hex Head Cap
(5/16-18 x .75")

(KYD)

REF PART QTyY PART
NO. NO. USED DESCRIPTION
7 800-0048 8 Screw, Hex Head Cap
(5/8-16 x .75")
8 508-0315 1 Grommet, Remote
9 870-0513-02 4 Nut, Hex Flanged (5/16")
10 821-0014 4 Screw, Locking Head

(5/16-18 x 1/2")

53 KY/ KYD



Underfloor Mounting Kit
(KY Spec A)

A
S {4

e

& =

“

REF PART QTY PART REF PART Qry PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
AD30X652 1 Kit, Underfloor Mounting (5/16-18 x 3/4")
(Replaced by 403-3670) 14 526-0122 6 Washer, Flat (5/16")
11 403-3581-04 1 Rail, Bottom (w/o Weldnuts) 15 800-0049 12 Screw, Hex Head Cap
12 526-0174 16 Washer, Flat (3/8") (3/8-16 x .88")
13 800-0026 6 Screw, Hex Head Cap

54 KY/ KYD



KY Underfloor Housing/Base Kit

REF PART QTY PART REF PART QTy PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 405-4241 1 Kit, Housing (Includes Parts 11 526-0122 22  +Washer, Flat (5/16")
Marked +) 12 403-3630 1 Kit, Underfloor Base (Includes
2 405-4662-S0 1 +Panel, Housing (Rear) Parts Marked *)
3 405-4663-S0 1 +Panel, Housing (LH) 13 403-3631-02 1 *Base, Underfloor
4 405-4668-01 1 +Cover, Panel 14 800-0026 14 *Screw, Hex Head Cap
5 508-0071 3 +Grommet, Rubber (.62 Id) (5/16-18 X .75)
6 508-0055 1 +Grommet, Rubber (1.50 Id) 15 526-0122 22  +Washer, Flat (5/16)
7 813-0098 1 +Screw, RH (#10-32 X.375)
8 856-0008 2 +Washer, EIT Lk (5/16) 4 "
9 850-0030 1 +Washer, Lock (#10) * - Parts Included in Base Kit. |
10 800-0026 16  +Screw, Hex Head Cap + — Parts Included in Housing Kit.

(5/16-18 X .75)

55 KY/ KYD



Generator/Control
(KY Spec A)

56 KY/ KYD



REF
NO.

1

2
3

10
1
12
13
14
15
16

17

PART
NO.

870-2054

145-0619
823-0009-01

308-0969
319-1412
517-0133
303-0303
303-0275
320-1323
320-1780-01
166-0784-S0
167-0267
167-0265
823-0002-04
823-0007-02
220-4572-01
220-4485-S1

220-4485-S3
201-3538-50

QTy
USED

1

1
5

Generator/Control

(KY Spec A)
PART REF  PART QTY
DESCRIPTION NO. NO. USED
Nut, Locking Flange (M6 x 1) 18 515-0289 1
(LP) 19 204-0141 1
Shield, Carburetor (Gasoline) 20 510-0216 1
Screw, Torx Pan Head 21 509-0285 1
(M6 x 1 x 14mm) 22 815-0787 2
Bezel
Panel, Control 23 134-4918 1
60 Hz 24 205-0199-S0 1
Plug, Hole (50 Hz) 25 815-0778 1
Potentiometer Assy (R5) 26 526-0392 1
(50 Hz) (Includes Lead, 27 823-0003-03 3
Bracket and Potentiometer)
Potentiometer (R5)(50 Hz) 28 1
Breaker, Circuit (CB1)
60 Hz (30 Amp) 29 750-1006 2
50 Hz (15 Amp) 30 740-1006 4
Coil Assy, Ignition (Includes 31 191-2351 1
Spark Plug Terminal and Boot)
Terminal, Spark Plug 32 720-1038 2
Boot, Spark Plug
Screw, Torx Pan Head 33 226-4297 1
(M4 x .7 x 12mm) 34 850-0040 1
Screw, Torx Pan Head 35 862-0001 1
(M8 x 1.25 x 25mm) 36 823-0008 1
Housing, Stator
Stator, Generator 37 304-0796 2
60 Hz 38 870-0236 1
50 Hz

Rator Assy (Includes Bearing
and Collector Ring)

57

PART
DESCRIPTION

Key, Fan Hub

Ring, Collector

, Rotor

O'Ring

Screw, Torx Socket Head
(M8 x 1 x 70mm)

Housing, Scroll

Wheel Assy, Blower

Bolt, Rotor Thru (3/8-24 x 9.5")

Washer, Fan Hub

Screw, Torx Pan Head
(M6 x 1 x 20mm)

Endbell Assy (See Separate
Page for Components)

Nut, Hex (M8)

Washer, Flat (M8)

Starter (B1) (See Separate
Page for Components)

Screw, Hex Head Cap
(M8 x 30mm)

Cable, Starter

Washer, Lock-Spring (1/4")

Nut, Hex (1/4-20)

Screw, Pan Head Torx
(M4 x .7 x 60mm)

Washer, Center (M4)

Nut, Hex (#10-32)

KY/ KYD



Generator
(KY Begin Spec B and KYD)

58 KY/ KYD



REF  PART
NO. NO.

1

201-3538-S0
201-3539-51

201-3538-S0
201-3539-S0

201-3538-S0
201-3539-S0
510-0216
204-0141
515-0289
509-0421
526-0392
815-0778

~NoOoswmn

w

205-0199-S0
205-0263

220-4485-55
220-4485-04

220-4586-51
220-4586-02

220-4485-S3
220-4490-S1
220-4586-11

220-4485-S3
220-4490-51
220-4586-11
10
232-3881
232-4030
11 526-0018

When a Rotor is ordered for KY Spec A or B prior to Serial #H943219685 then use a 201-3538-S0 Rotor and one of the Following

QTyY
USED

=L

P S S i N R R

n NN

Generator

(KY Begin Spec B and KYD)

PART
DESCRIPTION

Rotor Assy, (Includes Bearing)

60 Hz
Spec B-H
Begin Spec J
50 Hz
Gasoline
Spec B-D
Begin Spec E
LI
Spec B-C
Begin Spec D
Bearing, Rotor
Ring, Collector
Key, Hub
O'Ring
Washer, Fan Hub
Bolt, Rotor Thru
(3/8-24 x 9-1/2")
Wheel Assy, Blower
(Includes Magnet)
Spec B-H
Begin Spec J
Stator, Generator
60 Hz
Spec B-H
120V
100V
Begin Spec J
120V
100V
50 Hz
Gasoline
Spec B-D
Spec E-H
Begin Spec J
Lz
Spec B-C
Spec D-H
Begin Spec J
Clamp (50Hz)
Spec B-H (Angled)
Begin Spec J (Flat)
Washer, Flat (60Hz) (Begin
Spec J)

Stators unless it has already been replaced:

60Hz — Spec A, Order 220-4485-51
60Hz - Spec B Order 220-4485-S5
50Hz - Spec A or B Order 220-4485-53

59

REF
NO.

12

13

14

15

16

17

18

19

20

PART
NO.

815-0787

815-0936

823-0007-02

220-4572-01
220-4572-02

220-4572-03
315-0735-03

518-0515

823-0003-06

815-0829-04

315-0736

823-1002-01

QTy
USED

n

PART
DESCRIPTION

Screw, Torx Socket Head
60 Hz (M6 x 1 x 70mm)
50 Hz (M6 x 1 x 100mm)

Begin Spec B

Screw, Pan Head - Torx

Thread Forming
(M8 x 1.25 x 25mm)
Housing, Stator
60 Hz
Begin Spec B
Gasoline Units
LP Units
50 Hz
Begin Spec B
Bracket, Transfarmer
(50 Hz,100v-60Hz)
(Spec B-H)
Clip(50 Hz,100v-60Hz)
(Spec B-H)
Screw, Torx Pan Head
Thread Forming
(50 Hz,100v-60Hz)
(Spec B-H)
(M6 x 1 x 12mm)
Screw, Thread Hex Flange

Forming (M8 x 1.25 x 16mm)

(Spec B-H) (50 Hz,
100V-60Hz)

Transformer, Voltage (T1)
(Spec B-H) (50 Hz,
100V-60Hz)

Screw, Pan Head Torx
Machine (M6 x 1 x 12mm)
(Spec B-H) (50 Hz,
100V-60Hz)

KY/ KYD



Control
(KY Spec B-H)

REF
NO.

1

~ oo,

PART
NO.

320-1323
320-1780-02

320-1780-01
320-1780-03
320-1780-02
303-0308-01

303-0275

319-2176-03
319-2213-03
517-0133
308-0852

815-0549
815-0549
815-0549

QTyY
USED

o e B T

R & ]

PART
DESCRIPTION

Breaker, Circuit (CB1)
60 Hz
30A (120V Sets)
20A (100V Sets)
50 Hz
15A
17A
20A
Potentiometer Assy (R5)
(50 Hz and 100V/60Hz)
(Includes Lead, Bracket and
Potentiometer)
Potentiometer (R5) (50 Hz and
100V/60Hz)
Panel, Cantrol
60 Hz
50 Hz
Plug, Hole (50 Hz Only)
Switch, Start/Stop (S1)
Screw, Cross Pan Head
Recessed w/ET (#6-32 x 1/4")
60 Hz
120
100V
50 Hz

60

REF
NO.

8
9

PART
NO.

853-0013
823-0003-06
823-0002-04
166-0818
167-0267
167-1627
823-0003-01
526-0018
145-0689
823-1002-03
526-0018

338-2909
338-3049

QTyY

USED

9
1

1
1

PART
DESCRIPTION

Washer, ET Lock (1/4")
Screw, Torx Pan Head
Thread Forming
60 Hz (M6 x 1 x 12mm)
Screw, Torx Pan Head
(M4 x .7 x 12mm)
Coil Assy, Ignition (T1-Ign)
(Includes Terminal and Boot)
Terminal, Spark Plug
Boot, Spark Plug
Screw, Torx Pan Head
(M6 x 1 x 10mm)
Washer, Flat (1/4")
Shield, Carburetor
Screw, Pan Head Torx
(M6 x 1 x 10mm)
Washer, Flat (1/4")
Harness, AC Output
60 Hz
50 Hz

KY/ KYD



Control Panel
(KY Begin Spec J and KYD)

it
PN
2
REF PART QTY PART REF PART QTyY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 526-0018 3 Washer, Flat (1/4") (M6 x 1 x 14mm)
2 815-0578 1 Screw, Pan Head Torx 10 Washer, ET Lock (1/4")
(M6 x 1 x 12mm) 853-0013 2 (120V, 60Hz)
3 315-0736 1 Transformer, Voltage (T1) 853-0013 3 (100V, 230V)
(100V, 230V) 11 308-1038 1 Switch, Start/Stop (S1)
4 870-2054 2 Nut, Lock Flange (100V, 230V) 12 Screw, Cross Pan Head
5 303-0332 1 Potentiometer Assy (R5) Recessed W/ET (#6-32 x 1/4")
(100V, 230V) (Includes Lead, 815-0549 2 120V
Bracket and Potentiometer) 815-0549 4 100V, 230V
6 303-0331 1 Potentiometer (R5) (100V, 13 319-3844-02 1 Panel, Control
230V) 14 Harness, AC Output
7 Breaker, Circuit (CB1) 338-3814 1 3-wire (Spec 11572,
320-1780-03 1 17A (Spec 26119, 33742) 11580, 26100, 26120)
320-1780-02 1 20A (Spec 11428, 65697, 338-3815 1 4-wire (Spec 11429, 26119,
11572) 33742, 65697)
320-1323 1 30A (Spec 11580,
26100, 26120)
8 145-0689 1 Shield, Carburetor
9 815-0753 5 Screw, Torx Pan Head

61 KY/ KYD



REF
NO,

WO -

11

(5

N

/-
<&

i

PART QTyY

NO. USED
338-2568-01 1
338-2568-02 1
3056-0935 1
304-0794 1
332-0942 13
332-3108 1

Generator Harness
(KY Spec A)

ucff 3

/

A5 J‘\

k]

<
=
R
L7 N
@ N
" E
» 3
D
R =
X “f
s /
\"' i
o
4
PART REF
DESCRIPTION NO.
Harness, Generator 5
60 Hz 6
50Hz 7
Rectifier, Bridge (CR1) 8
Resistor (R1) 9
Tie, Cable 10
Terminal, Ground 11
62

.

PART

321-0312-81
308-0968
323-1314
323-1252
323-1200
323-1527-01
323-1527-02

QTY
NO. USED

1
1
1
1
21
1
1

PART
DESCRIPTION

Fuse (5 Ampere)(F1)
Switch, Start/Stop (S1)
Connector, Plug (12 Pin)(P4)
Connector, Plug (15 Pin)(P1)
Pin, Contact

Connector, Plug (P6)
Connector, Plug (P5)

KY/ KYD



Generator Harness
(KY Spec B-F)

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
Harness, Generator 5A Fuse)
60 Hz 2 321-0307-03 1 *Fuse, 5A (F1)
Gasoline 3 323-1314 1 *Connector, Plug (12 Pin)(P4)
338-3022-01 1 120 Volt (Includes 4 323-1199 12 *Pin,Contact
Parts Marked *) 5 323-1253 1 *Cap, Circuit (15 Pin)(J1)
100Valt 6 *Socket, Contact

338-3123-01 1 Isolated Neutral 323-1200 9 120V, 220V

(Includes Parts 323-1200 7 100V

Marked * and +) 7 323-1527-01 1 *Cannector, Plug (P6)
338-3379-01 1 Grounded Neutral 8 323-1527-02 1 *Connector, Plug (P5)

(Includes Parts 9 338-2807 1 #+Harness, Splitter (Includes

Marked * and < Boot)
338-3022-02 1 LP (Includes Parts 10 167-1636 1 Boot, Insulating

Marked *)
50 Hz (Includes Parts -
Marked * and ¢ * — Parts Included with all Harnesses
338-3023-01 1 Gasoline + — Parts Included in 100V, Isolated Neutral Harness
338-3023-02 1 LP = — Part Included in 100V, Grounded Neutral Harness
1 321-0312-02 1  *Fuse Assy (F1) (Includes ¢ - Part Included in 50Hz Harnesses.

63 KY/ KYD



Generator Harness
(KY Spec G-H)

REF  PART QTY PART REF PART QTyY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
Harness, Generator and +)
60 Hz 1 321-0312-02 1 *Fuse Assy (F1) (Includes
Gasoline 5 Amp Fuse)
338-3639-01 1 120 Volt (Includes 2 321-0307-03 1 *Fuse, 5 Amp (F1)
Parts Marked *) 3 323-1314 1 Connector, Plug (12 Pin)(P4)
100 Volt 4 323-1199 12 *Pin,Contact
338-3641-01 1 Isolated Neutral 5 323-1253 1 *Cap, Circuit (15 Pin)(J1)
(Includes Parts 6 *Socket, Contact
Marked * and +) 323-1200 8 120V, 220V
338-3638-01 1 Grounded Neutral 323-1200 7 100V
(Includes Parts 7 323-1527-01 1 *Connector, Plug (P6)
Marked * and 8 323-1527-02 1 *Connector, Plug (P5)
338-3639-02 1 LP (Includes Parts 9 338-2807 1 e+Harness Assy, Splitter
Marked *) (Isolated Neutral Harnesses
50 Hz only. Includes Boot)
Gasoline 10 167-1636 1 Boot, Insulating

338-3640-01 1 230 Volt (Includes
Parts Marked *
and ¢)

100 Volt (Includes
Parts Marked *
and +)

LP

230V (Includes
Parts Marked *
and 4)

100 Volt (Includes
Parts Marked *

* — Parts Included with all Harnesses

+ — Parts Included with 100V, Isclated Neutral Harness.
= — Part Included in 100V, Grounded Neutral Harness
¢ — Part Included in 50Hz Harness.

338-3661-01 1

338-3640-02 1

338-3661-02 1

64 KY/ KYD



REF
NO.

—_

Engine Harness
(KY Begin Spec J and KYD)

PART QTty
NO. USED

338-3813
338-3812

338-3813

323-1527-01
323-1527-02
323-1605-01

AT T R A

PART REF
DESCRIPTION NO.
Harness, Engine &
60 Hz 5
Gasoline
100 Volt 6
120 Volt 7
LP 8
50 Hz 9
Connector, Plug (P6) 10
11

Connectar, Plug (P5)
Connector, Plug (P1) (23 Pin)

65

PART
NO.

Qry
USED

323-1614-01 AR

167-1636

323-1743
323-1709
323-1712
323-1708
323-1741
308-1019

1

PR W [T S [Ty

PART
DESCRIPTION

Socket, Terminal (P1)

Boot, Insulating (Not Used
on 338-3812)

Connector, Plug (J2)(8 Pin)

Terminal, Socket (J2)

Plug, Cavity (J2)

Seal, Cable (J2)

Housing, Lack (J2)

Connector, Switch (P9)

KY/ KYD



Extension/Pigtail Harness
(KY Spec B-E)

REF  PART QTY PART REF PART QTyY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Harness, Extension (Reaches 3 323-1304 1 Housing, Connector

from Genset to Remote Panel) 4 323-1199 5 Pin, Contact
(Includes Housing and Pins)
338-2260-01 1 Ten Feet Long
338-2260-02 1 Thirty Feet Long
2 338-2046 1 Harness, Pigtail (6") (Reaches

from Genset Harness to
Customer Hookup) (Includes
Connector Housing)

66 KY/ KYD



Extension/Pigtail/Adapter Harness
(KY Spec F-H and KYD)

REF  PART QTY PART REF  PART QTyY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Harness, Extension (Reaches 3 338-3572 1 Harness, Adapter (Reaches
from Genset Harness to from Remote Panel to Pigtail
Remote Panel) (Includes Parts Harness) (Includes Parts
Marked +) Marked #)
338-3489-01 1 10' 4 323-1744 1 +*Connector, Receptacle (8 Pin)
338-3489-02 1 30 5 323-1712 3 +*Plug, Cavity
2 300-4946 1 Harness, Customer Interface 6 323-1708 5 +*Seal, Cable
Pigtail (Reaches from Genset 7 323-1707 3] *Pin, Contact
Harness to Customer 8 323-1741 1 +*Housing, Lock
Hookup or Remote Panel [with 9 323-1200 1 +#Socket, Contact
use of Following Adapter 10 323-1342 1 +#Cap, Connector

Harness]) (Includes Parts
Marked *)

+ - Parts Included in Extension Harness.
* — Parts Included in Customer Interface Pigtail Harness.
# — Parts Included in Adapter Harness.

67 KY/ KYD



Adapter Harness
(New to Old, Old to New)
(KY Spec F-H and KYD Spec A)

REF  PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 338-3513 1 Harness, Remote Panel 8 323-1342 1 *Cap, Connector (6 PI)
Adapter (6") (Reaches from 9 323-1200 1 *Socket, Contact
New Genset to Old Panel) 10 323-1743 1 +Connector, Plug (8 Pin)
(Includes Parts Marked *) 11 323-1709 5  +Socket, Terminal

2 338-3514 1 Harness, Remote Panel 12 323-1304 1 +Cap, Connector (6 PI)
Adapter (6”) (Reaches from 13 323-1199 5  +Pin, Contact

Old Genset to New Panel)
(Includes Parts Marked +)

3 323-1744 1 *Connector, Receptacle (8 Pin) * — Parts Included in Remote Panel Adapter Harness
4 323-1708 5 +*Seal, Cable (New Genset to Old Panel).

5 323-1707 5  *Pin, Contact + — Parts Included in Remote Panel Adapter Harness
6 323-1712 3 +*Plug, Cavity (Old Genset to New Panel).

7 323-1741 1 +*Housing, Lock

68 KY/ KYD



REF
NO.

PART
NO.

300-4936
1 815-0910
2 300-4953-01

QTyY

USED

1
2
1

Remote Control Panel
(KY Spec B-E)

4
PART REF PART QrTy
DESCRIPTION NO. NO. USED

3 319-6987-02 A1
4 308-1062 1

Kit, Remote Panel

Screw, Oval Head Wood

Panel Assy, Remote (Includes
Switch and Panel)

69

PART
DESCRIPTION

Panel, Printed
Switch, Start/Stop (S1)

KY/ KYD



REF
NO.

PART
NO.

300-5331
815-0910

—

300-4953-04

319-6987-01
319-6987-03
308-1062
338-3510

g

QTy
USED

K el ke

Remote Control Panel
(Switch Only)

PART
DESCRIPTION

Kit, Remote Panel (Switch Only)
KY Begin Spec J and KYD
Screw, Wood (#6 x 1")
Panel Assy, Remate (Includes
Parts Marked ")
KY Begin Spec J and KYD
“Panel, Printed
KY Spec F-H
KY Begin Spec J and KYD
" Switch, Start/Stop
"Harness, Remote Panel

70

REF  PART QTy PART
NO. NO. USED DESCRIPTION
(Reaches from Remote Panel
to Extension Harness)
(Includes Parts Marked #)
6 323-1304 1 #Plug, 6-Pin
7 323-1199 4 #Pin, Contact
8 332-0529 3  #Terminal, Receptacle (.25)
9 332-0529 2  #Terminal, Receptacle (.25)

" - Parts Included in Remote Panel Assy.
# — Parts Included in Remote Panel Harness,

KY/ KYD



REF
NO.

=

[s) B BN 5

Remote Control Panel
(Switch and Hourmeter))

PART
NO.

300-5332
815-0910

300-4951-04

319-6988-03
319-6988-05
308-1062
302-2002

338-3896
323-1304

QTy
USED

—_

PART
DESCRIPTION

Kit, Remote Panel (Switch and
Hourmeter)
KY Begin Spec J and KYD
Screw, Wood (#6 x 1")
Panel Assy, Remate (Includes
Parts Marked ")
KY Begin Spec J and KYD
“Panel, Printed
KY Spec F-H
KY Begin Spec J and KYD
"Switch, Start/Stop
“Meter, Hour
“Harness, Remote Panel
(Reaches from Remote Panel
to Extension Harness)
(Includes Parts Marked #)
KY Begin Spec J and KYD
#Plug, 6-Pin

71

REF
NO.

8
g
10
11
12

PART
NO.

323-1199
332-0529
332-0529
332-0942
332-2571

QTyYy
USED

e LI S =

PART
DESCRIPTION

#Pin, Contact

#Terminal, Receptacle (.25)

#Terminal, Receptacle (.25)

#Tie, Cable

#Terminal, Receptacle (90°)
(KY Begin Spec J and KYD)

* — Parts Included in Remote Panel Assy.
# — Parts Included in Remote Panel Harness,

KY/ KYD



Remote Control Panel
(Switch and Voltmeter)

4

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
Kit, Remote Panel (Switch and 13 332-0807 2  #Terminal, Ring (#10)
Voltmeter) 14 332-0529 5  #Terminal, Receptacle (.25)
300-5333 1 15 332-0942 AR  #Tie, Cable
1 815-0910 2 Screw, Wood (#6 x 1") 16 332-0147 1 #Terminal, Ring (#10) (KY Begin
2 Panel Assy, Remote (Includes Spec J and KYD)
Parts Marked *)
300-4952-04 1 KY Begin Spec J and KYD
3 “Panel, Printed * - Parts Included in Remote Panel Assy.
319-6989-04 1 KY Begin Spec J and KYD # — Parts Included in Remote Panel Harness.
4 302-1641 1 “Meter, Volt
g ggg:gggg i Axg:gz:‘ g?‘eﬁg E:g: g.} g; +— Labels Included in 120V/60Hz Control Labels Assy.
7 850-0030 D Awasher‘ Lock (#10) || - Labels Included in 100V/60Hz Control Labels Assy.
8 871-0010 4 Nt He;( Biase Mashine >— Labels Included in 50Hz Control Labels Assy.
(#%0_32) * - Labels Included in 120V/60Hz Label Pkg.
9 sl4arness. Homote. Parisl = — Labels Included in 100V/60Hz Label Pkg.
(Reachas ffor Remiote Pansl # — Labels Included in 50Hz Label Pkg.
to Extension Harness)
(Includes Parts Marked #)
10 323-1304 1 #Plug, 6-Pin
11 323-1199 4 #Pin, Contact
12 332-0529 3  #Terminal, Receptacle (.25)

72

KY/ KYD



Kits, Paint

REF  PART QTyY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
155-2883 1 Kit, Tailpipe Hanger - Includes 305-0979 1 Kit, Remote Adapter
the Following: 323-1708 2 Seal, Cable
155-2860 1 Insulator, Exhaust 300-4946 1 Harness, Remote
155-2861 2 Clamp, Exhaust 332-3582 5 Splice, Thermal
800-0031 2 Screw, Hex Head Cap
(5/16-18 x 1-1/2") 168-0213 1 Kit, Gasket - Includes the
155-2859 3 Backplate, Exhaust Following:
800-0026 1 Screw, Hex Head Cap 101-0788 1 Gasket, Bearing Plate
(5/16-18 x 3/4") 102-1412 1 Gasket, Oil Base
862-0015 2 Nut, Hex (5/167) 110-3893 1 Gasket, Cylinder Head
110-3861 1 Gasket, Valve Cover
155-2887 1 Kit, Exhaust Elbow — Includes 140-2586 1 Gasket, Air Cleaner
the Following: 145-0695 1 Gasket, Carburetor Flange
155-2886 1 Elbow, Exhaust Adapter 146-0531 1 Gasket, Insulator
155-1256 1 Clamp 146-0533 1 Gasket, Carburetor
154-2816 1 Gasket, Exhaust
541-0525 1 Kit, Set Mounting - Includes the 154-2821 1 Gasket, Intake Elbow
Following: 155-2677-01 1 Gasket, Resonator
403-4142-02 1 Bracket, Set Mounting
402-0748 4 Isolator, Set 525-0305 - Paint, Enamel Green (13 oz.
526-0333 4 Washer, Flat Pressurized Spray Can)
800-0033-01 4 Screw, Hex Head Cap
(5/6-18 x 2")

73 KY/ KYD



REF
NO.

PART
NO.

98-6539-01

98-6783

98-6762
98-4240

98-6288-01
98-6288-02
98-6288-03
98-6288-04

98-7620-01
98-7620-02
98-7620-03
98-7620-04
98-6756-01

98-6756-02

98-6289

98-6526-01
98-7640-01
98-7282-03
98-7282-03

98-6518-02
98-7282-02
98-7282-03
98-7282-03
98-7282-03

98-6859

98-7282-01

98-7282-02

QTY
USED

il kel i

A el e LT,

= [l

Labels

PART REF  PART QrTy PART
DESCRIPTION NO. NO. USED DESCRIPTION
Labels, KY Spec A-J Labels, Control Panel (KY Begin
Spec J and KYD)
Label, Caution (Hot Exhaust 60Hz
Pipe) (Spec A) 98-7634-03 1 120V (Includes Labels
Label, Control (Stop/Start/ Marked +)
Amp) (120V Sets)(Spec B-H) 98-7634-01 1 100V (Includes Labels
Label, Important (Service Door) Marked |)
Label, Kit Number 98-7634-02 1 50Hz (Includes Labels
Label, Model Identification Marked>)
Spec A-H 98-6477 1 Label, Caution (Recirculating
MicroLite 4000 Hot Air)
MicroLite 3600 Label, Circuit Breaker
MicroLite 3600LP 98-7634-01 1 | 17A, 2 Pole
MicroLite 3300LP 98-6540-01 1 <Label, Caution (Recirculating
Begin Spec J Hot Air 60 Hz)
MicroQuiet 4000 98-6805 1 #eLabel, Charger Leads
MicroQuiet 3600 (Disconnect Leads) (50 Hz and
MicroQuiet 3600LP 100V/60Hz)
MicroQuiet 3300LP 98-6806 1 #elabel, Charger (Disconnect
Label, Service Panel (Closed Leads) (50 Hz and 100V/60Hz)
Right) (Spec A) 98-6518-01 1 #<Label, Control (Amperage)
Label, Service Panel (Closed 5A (50 Hz and 100V/60Hz
Left) (Spec A) KY Spec B-H and KYD)
Label, Warning (Installation 543-0018-02 1 < abel, Decal Kit
Clearance) 98-6434 1 <Label, Warning (Exhaust
Spec A Gas/Combustion Source
Spec B-H 60 Hz
Begin Spec J Label, Logo
#Label Pkg 98-8752 1 RV QG 4000
#Label Pkg 98-8759 1 RV QG 4000 EVAP
Label, Control (Amperage) 98-8760 1 RV QG 3300 LP
# 15A (50 Hz Sets) 98-8761 1 RV QG 3600
= 20A (100V/60Hz)
#Label Pkg Labels, KYD
# Gas/Combustion Source Label, Logo
50 Hz) 98-8087-01 1 Camp Power 4000
#Label Pkg (Rotating Fan 98-8087-02 1 Camp Power 3600
50 Hz) 98-8087-03 1 Camp Power 3300
Label, Warning 98-7624 1 Label, Control
Label Pkg 98-8159 1 Label, Warning (Installation
60Hz Clearance)
120V (Includes Labels
Marked *)
100V Includes Labels
Marked <

Labels, KY and KYD

74

KY/ KYD



Numerical Index

Part No. Page Part No. Page PartNo.  Page Part No. Page
098-4240, 74 098-8761, 74 110-3890, 10, 11 140-2609, 29
098-6288-01, 74 100-4152, 10, 11 110-3892, 10, 11 140-2771-01,19, 21 , 25
098-6288-02, 74 101-0787, 16 110-3893,10, 11,73 %/
098-6288-03, 74 101-0788, 16 , 73 110-3914, 10, 11 RO=CeEE
098-6288-04, 74 102-1412,33, 34,35,  110-3922-01, 10, 11 o280
098-6289, 74 - 110-3922-02, 10, 11 1402280 gl
098-6434. 74 102-1444, 34 , 35 110-3972, 28 140-3295, 31
098-6477, 74 102-1456-02, 45 110-4035, 11 145-0561, 29
098-6518-01, 74 104-1721-01, 12, 13 110-4036, 11 145-0615, 29
098-6518-02, 74 104-1721-02, 12,13 112-0253, 13 145-0617, 19, 23
104-1721-03, 12 , 13 145-0619, 57

098-6526-01, 74
098-6539-01, 74

112-0255, 12, 13

104-1721-05,12, 13 112-0290, 12, 13

104-1721-07, 12 , 13

145-0689, 60 , 61
145-0695, 19, 21, 23,

098-6540-01, 74 112-0291, 12 o5 27 73

104-1721-08, 12, 13 e
098-6756-01, 74 I 114-0366, 12 e

i0a Ry 12 145-0705-02, 19 , 21 , 25
098-6756-02, 74 = L 114-0373, 12 , 27
098-6762, 74 104-1896-02,14,15.16 445 0453 14 146-0530, 19, 21,23,
098-6769, 31 115-0465, 10, 11 ’
098-6783, 74 115-0471, 14 , 15 25 27 .73
098-6805, 74 104-1896-05, 14, 15,16  115-0472, 10, 11 146-0532, 19, 21 , 23,
098-6806, 51 , 74 -- 115-0496, 10, 11 25,27
098-6859, 74 T 115-0497, 10, 11 146-0533, 19, 21, 23,

104-1901, 12 25 27,73
098-7282-01, 74 115-0542, 15

104-1902, 16 146-0534, 19
098-7282-02, 74 120-1264, 12, 13

104-2130, 16 146-0646, 19
098-7282-03, 74 123-1917, 10, 11, 27

104-2133, 13 146-0651, 19
098-7620-01, 74 123-1920, 10, 11
098-7620-02, 74 iVl 123-1944-01 e L o
098_7620_03‘74 e 123_1253_:3,33 i e

i 105-0754, 15 T 146-0743, 19

098-7620-04, 74 123-2015, 34 , 35

110-3698, 10, 11 146-0759, 19
098-7624, 74 123-2397, 28

110-3700, 10, 11 146-0765, 19 , 21
098-7634-01, 74 g 134-4918, 57

110-3701, 10, 11 146-0783, 19 , 21
098-7634-02, 74 134-4919-01, 32

110-3743, 10, 11 146-0784, 21
098-7634-03, 74 134-5029, 31

110-3750, 10 146-0785, 19
098-7640-01, 74 134-5031, 31

110-3750-03, 10, 11 146-0803, 21
098-8087-01, 74 134-5032, 31

110-3751-00, 10 146-0829, 27
098-8087-02, 74 134-5119, 32

110-3751-01, 10 146-0881, 21
098-8087-03, 74 134-5213, 31

098-8159, 74
098-8752, 74
098-8759, 74
098-8760, 74

110-3861,10, 11,73

110-3882, 10, 11
110-3887, 10
110-3888, 10

75

140-2536-06, 21 , 27 , 31

140-2576, 29

140-2586, 19,23 , 73

148-0985-02, 23 , 25

148-1013, 23, 25
148-1264-02, 27
148-1265-02, 27



Part No. Page

148-1266, 27

148-1341-02, 28
149-2311-01, 19
149-2457, 19, 21

149-2523, 23, 25, 27

150-2273, 15
150-2302, 14
150-2305, 14
150-2390, 17
150-2391, 17
150-2392, 17
150-2393, 17
150-2394, 17
160-2395, 17
150-2396, 17
150-2398, 17
150-2401, 17
160-2448, 17
160-2465, 14
150-2466, 14
150-2549-02, 17
150-2604, 14 , 15
150-2754, 15

153-0638-01, 19, 21

153-0639, 21

Seealso
153-0640, 19, 21

153-0641, 29

153-0651-02, 19, 21

163-0659, 19, 21
153-0664, 31

154-2815-02, 19, 21, 23

, 25,27

154-2816, 36, 37 , 38,

39,73

154-2818, 19, 21, 23,

25

154-2821,19,21,23,

25,27 ,73
154-2975, 37
155-1256, 41,73
155-2174, 41

Numerical Index

Part No. Page

155-2449, 41
155-2675, 42
155-2676, 42

155-2677-01, 42 , 73

155-2678, 36
155-2682, 42
155-2683-02, 36
1565-2715, 42
155-2783, 37
155-2844-S0, 41
155-2844-S1, 41
155-2845, 41
155-2847, 41
155-2850, 41
155-2859, 41, 73
155-2860, 41,73
155-2861,41 , 73
156-2883, 73
155-2886, 73
155-2887, 73
155-3263, 41
155-4046, 39
155-4063, 39
155-4084, 39

160-1358-S0, 29, 30

166-0784-S0, 57
166-0818, 60
166-0866, 30
167-0265, 57

167-0267, 30 , 57 , 60

167-0275, 10, 11
167-0305, 10, 11
167-1627, 30 , 60

167-1636, 63 , 64 , 65

168-0213, 73
181-0489, 35
181-0490, 35
185-6826, 12
185-6828, 12
185-7144, 10, 11

76

Part No. Page

191-1798, 30
191-2351, 30, 57

201-3538-S0, 57 , 59

201-3539-50, 59
201-3539-51, 59
204-0141, 57 , 59

205-0199-50, 57 , 59

205-0263, 59
211-0437, 29
211-0460, 30
211-0497, 30
211-0497-01, 30

212-1276-03, 29 , 30
212-1282-50, 29, 30
212-1283-50, 29, 30

214-0103, 29, 30
220-4485-04, 59

220-4485-51, 67 , 59
220-4485-53, 57 , 59

220-4485-S5, 59
220-4490-51, 59

220-4572-01, 57 , 59

220-4572-02, 59
220-4572-03, 59
220-4586-02, 59
220-4586-11, 59
220-4586-51, 59
226-4297, 30 , 57
226-4795, 30
232-3720, 19, 21
232-3881, 59
232-4030, 59
300-4155, 42
300-4320, 45
300-4923, 45
300-4936, 69
300-4946, 67 , 73
300-4951-04, 71
300-4952-04, 72
300-4953-01, 69

Part No. Page

300-4953-04, 70
300-5331, 70
300-5332, 71
300-5333, 72
302-1641, 72
302-2002, 71
303-0275, 57 , 60
303-0303, 57
303-0308-01, 60
303-0331, 61
303-0332, 61
304-0794, 62
304-0796, 57
305-0784, 51
305-0851, 29, 45
305-0866, 29 , 45
305-0935, 62
305-0979, 73
307-2501, 23

307-2586, 42 , 45 , 47

307-2795-02, 23

307-2831-02, 23 , 25
307-2997-02, 23, 25, 27

307-3079, 23, 25, 27

308-0852, 60
308-0968, 62
308-0969, 57
308-1019, 65
308-1038, 61
308-1059, 33, 34

308-1062, 69,70, 71

315-0735-03, 59
315-0736, 59 , 61
319-1279-01, 42
319-1412, 57

319-2152-083, 45
319-2176-03, 60
319-2213-03, 60

319-3811-02, 45 , 47



Part No. Page

319-3844-02, 61
319-6987-01, 70
319-6987-02, 69
319-6987-03, 70
319-6988-03, 71
319-6988-05, 71
319-6989-04, 72
320-1328, 57 , 60 , 61
320-1780-01, 57 , 60
320-1780-02, 60 , 61
320-1780-03, 60 , 61
321-0307-03, 63 , 64
321-0312-02, 63 , 64
321-0312-51, 62

323-1199, 63 , 64 , 66,
68,70,71,72

323-1200, 62 , 63 , 64,
67 , 68

323-1252, 62
323-1253, 63 , 64

323-1304, 66 , 68 , 70 ,
T, 72

323-1314, 62 , 63 , 64
323-1342, 67 , 68

323-1527-01, 62 , 63 , 64

, 65

323-1527-02, 62 , 63 , 64

, 65

323-1605-01, 65
323-1614-01, 65
323-1707, 67 , 68

323-1708, 65 , 67 , 68,
73

323-1709, 65, 68
323-1712, 65, 67 , 68
323-1741, 65, 67 , 68
323-1743, 65, 68
323-1744, 67 , 68
327-1413, 45 , 47
331-0041, 42
331-0115, 45
331-0255, 45

Numerical Index

Part No. Page

331-0521, 42
331-0539-02, 45 , 47
331-0545, 45
332-0147, 72
332-0529,70,71,72
332-0807, 72

332-0942, 42,62, 71,
72

332-2571, 71
332-2870-01, 71
332-3108, 45 , 62
332-3292, 51
332-3582, 73
337-2312, 29, 31
337-3467, 31 , 47
338-2046, 66
338-2260-01, 66
338-2260-02, 66
338-2568-01, 62
338-2568-02, 62
338-2807, 63 , 64
338-2909, 60
338-3022-01, 63
338-3022-02, 63
338-3023-01, 63
338-3023-02, 63
338-3049, 60
338-3123-01, 63
338-3379-01, 63
338-3489-01, 67
338-3489-02, 67
338-3510, 70
338-3513, 68
338-3514, 68
338-3572, 67
338-3638-01, 64
338-3639-02, 64
338-3640-01, 64
338-3640-02, 64
338-3641-01, 64

77

Part No.  Page

338-3661-01, 64
338-3661-02, 64
338-3812, 65
338-3813, 65
338-3814, 61
338-3815, 61
338-3896, 71
402-0640, 42
402-0641, 42 , 45 , 47
402-0664-01, 45 , 47
402-0664-02, 45 , 47
402-0675, 37 , 38
402-0678, 37 , 38
402-0686-02, 45
402-0748, 73
403-3396-02, 52
403-3581-04, 54
403-3630, 55
403-3631-02, 55
403-3669-02, 52
403-3672, 52 , 53
403-4142-02, 73
403-5135-02, 53
403-5136-02, 53
405-4241, 55
405-4305-01, 42
405-4306, 42
405-4307-02, 48
405-4308, 48
405-4311-01, 51
405-4662-S0, 55
405-4663-S0, 55
405-4668-01, 55
405-4755-02, 42
405-4894, 51
405-4895, 45
405-4896, 31
405-4964-02, 45
405-4966, 51
405-4967-03, 51

PartNo.  Page

405-5811-02, 45
405-6383-01, 51
405-6384-01, 48 , 51
405-6384-02, 51
405-6384-03, 51
405-7552, 51
405-7661, 47
405-7662, 51
406-0779, 48 , 51
502-0047, 23 , 25, 27
502-0153, 33 , 34
502-0395, 23
502-1133, 23, 25, 27
502-1162, 23 , 25 , 27
502-1200, 23
502-1214, 23, 25, 27
503-1351, 30
503-1418, 23
503-1533-03, 37, 39

503-1851,10, 11, 23,
25,27

503-1951-09, 19, 21
503-2006, 23 , 25
503-2015, 23 , 25, 27
503-2143-05, 27
503-2289-06, 27
503-2309, 27
503-2735, 19, 21
503-2878, 28
503-2879, 28
503-3069, 28
505-0071, 23, 25, 27
505-1492-02, 34
508-0055, 55
508-0071, 55
508-0208, 45 , 47

508-0315, 42, 45, 47 ,
48,51 ,52, 53

508-0330, 45
508-0333, 47
508-1083-01, 42



Part No. Page

508-1091, 45
508-1093-01, 45
508-1116, 51
508-1194, 39
509-0142, 33
509-0258, 12, 14
509-0274-02, 29
509-0282-02, 33
509-0285, 57
509-0289, 10
509-0305, 31
509-0307, 34 , 35
509-0308, 31
509-0313, 30
509-0421, 59
510-0160,12, 13
510-0163, 14, 15, 16
510-0182,12,13, 15
510-0216, 57 , 59
515-0289, 57 , 59
515-0293, 12
515-0305, 14
516-0151, 29
517-0103, 30
517-0133, 57 , 60
517-0305, 19, 21
518-0515, 59
518-0576, 17
518-0581, 45, 51
518-0617, 17
518-0623, 48
518-0649, 31

520-2215,17 , 37 , 38,
39

520-2216, 36 , 37
525-0305, 73

526-0003, 19, 21, 29,
30

526-0009, 51
526-0011, 37 , 38
526-0012, 31

Numerical Index

Part No. Page

526-0014, 45

526-0018,29, 59, 60,
61

526-0029, 42
526-0032, 45
526-0049, 72
526-0113, 39
526-0115, 39

526-0122,17 , 52 , 63,
54, 55

526-0174, 52 , 63 , 54
526-0333, 73
526-0392, 57 , 59
526-0394, 48 , 51
526-0409, 72
526-2077,14
526-2078, 14
541-0508, 14
541-0525, 73
541-0540, 42 , 45
541-0556-01, 51
541-0916, 39
541-0938, 53
541-1377, 27
543-0018-02, 74
718-1039, 17
720-1038, 57
740-1002, 17

740-1004,19, 21, 23,
25,27

740-1006, 57
740-1008, 10
750-1006, 57
800-0017, 29

800-0026, 39 , 41 , 52,
53,54,55,73

800-0030, 45, 47
800-0031,41,73
800-0033-01, 73
800-0048, 52 , 53
800-0049, 54

78

Part No. Page

800-0730, 42
800-2012, 51
800-2031, 40

800-2046, 19, 21, 23,
25,27

800-2057, 37
800-2058, 38
800-3026, 10
800-6373-03, 17
813-0098, 55
815-0549, 60, 61
815-0578, 32, 47 , 61
815-0753, 61
815-0778, 57 , 59
815-0781, 30
815-0785, 45 , 47
815-0787, 57 , 59
815-0829-01, 33, 34
815-0829-04, 59
815-0838-02, 31
815-0842-05, 45
815-0874-01, 45 , 47

815-0910,69,70, 71,
72

815-0936, 59
815-0943-02, 45 , 47
816-0101, 42
818-0226-02, 51
821-0004, 23 , 25
821-0005, 23 , 25
821-0014, 52 , 53
821-0018, 27 , 31
821-2046, 36
823-0002-04, 57 , 60
823-0002-09, 29 , 30
823-0003-01, 60
823-0003-02, 27
823-0003-03, 57
823-0003-04, 29 , 30

823-0003-06, 23 , 25, 59

, 60

Part No. Page

823-0007-01, 29, 36
823-0007-02, 57 , 59
823-0008, 57

823-0009-01, 31 , 57
823-0010-01, 48 , 51

823-1002-01, 42, 51, 59

823-1002-03, 19, 21, 23

,25,27,45,60
823-1002-04, 45
823-1006-06, 37 , 38
850-0030, 55, 72
850-0040, 30, 57
850-0045, 42 , 45 , 47
853-0013, 60, 61
856-0003, 51
856-0006, 23 , 25, 27

856-0008, 29, 31, 42,
45, 47,55

860-2005, 19, 21
862-0001, 30, 57

862-0015, 41 , 42 , 45,
47 , 73

865-0029, 31
868-0002, 42 , 45 , 47
870-0236, 36 , 57
870-0465, 17
870-0513-02, 62 , 53
870-0557, 38 , 39
870-2054, 45 , 57 , 61
870-2055, 36
870-2062, 51

870-2158,17 ,19, 21,
23,25, 27

870-2193-04, 37
870-2198, 48 , 51
871-0010, 72
898-1196-24, 25 , 27
898-1314-05,19, 21
A026N404, 28
A028V609, 11
A028V611, 35



Numerical Index

Part No. Page Part No. Page Part No.  Page Part No. Page

A028V752, 11
A028V757, 13
A028V775, 13
A028X300, 15
A028X304, 13
A028X316, 13
A028X412,12, 13
A028X500, 11
A028X507, 11
A028X508, 11
A028X512, 11
A028X518, 11
A028X528, 16
A028X564, 35
A029F889, 21
A030J333, 40
A030J339, 40
A030J351, 40
A030X652, 52 , 54
A034F778, 38
A034L017, 39, 40
A034T222, 38
A035K028, 45
A041D7386, 21
A041D744, 21
A041G409, 40
A041H375, 38
A041L445, 40
A041L448, 39
A042P619, 21

79



THIS PAGE IS INTENDED TO BE BLANK

80






Cummins Onan

Cummins Power Generation

1400 73rd Ave. NE

Minneapolis, MN 55432 USA

Phone 1 763 574 5000

Toll-free 1 800 888 6626

Fax 1 763 574 5298

Email www.cumminsonan.com/contact
Www.cumminsonan.com

Cummins®, Onan”, the “C" logo, and “Performance you rely on.”
are trademarks of Cummins Inc.

22012 Cummins Power Generation, Inc. All rights reserved.







